[ ]D ]I } T | University Libraries
Urilversity aof Nevady, Lay Vs

UNLYV Theses, Dissertations, Professional Papers, and Capstones

May 2018

Wiater-Energy Nexus Approaches for Solar
Development and Water Treatment in the
Southwestern United States

Syeda Saria Bukhary
BUKHARY477@YAHOO.COM

Follow this and additional works at: https://digitalscholarship.unlv.edu/thesesdissertations
& Dart of the Civil Engineering Commons

Repository Citation

Bukhary, Syeda Saria, "Water-Energy Nexus Approaches for Solar Development and Water Treatment in the Southwestern United
States" (2018). UNLYV Theses, Dissertations, Professional Papers, and Capstones. 3224.
https://digitalscholarship.unlv.edu/thesesdissertations/3224
[...]
installed as decentralized, independent systems in locations where the traditional electrical grid may
not be accessible (Bhandar et al. 2017; Loizidou et al. 2015; Rashwan et al. 2017). The performance
of solar PV is greatly affected by shading or cloud cover, which can be overcome by employing

reliable energy storage systems for solar PV for provision of a stable supply of electricity.

70



However, solar energy deployment faces barriers related to land resource availability and
techno-economic feasibility (Yaqoot et al. 2016). Solar energy installations require large land
resources so development of solar energy may be limited due to land constraints, especially in urban
areas. Proximity to military bases, airports, high population density zones, and city centers also
prevent use of PV (Wadhawan & Pearce, 2017). There may also be the additional factor of
competing land demands from various sectors including housing and food production (Sharmina et
al. 2016). Rural areas usually have large unused land areas for deployment of solar energy. However,
deployment may not be possible due to proximity to locations including conservation areas, national
parks, wetlands, lakes and rivers, forests, and areas utilized by high-commercial value crops or food
production (Sharmina et al. 2016 Anwarzai & Nagasaka, 2017; Cevallos-Sierra & Ramos-Martin,
2018; Solar PEIS, 2012; Yushchenko et al. 2017). Since smaller treatment plants are typically
present in smaller, more remote communities—which are likely to have land available—application

of solar PV has the potential to increase the sustainability of such plants.

The implementation of solar energy also depends on economic feasibility (Branker et al.
2011). Acquiring land in densely populated areas may be expensive and can affect the economic
feasibility of a solar project. Financial barriers that may affect the economic feasibility of solar
photovoltaics also include high capital costs, taxes, and operation and maintenance (O&M) costs
(Bazilian et al. 2013; Haegermark et al. 2017; Hammad et al. 2017; Ramirez-Sagner et al. 2017,
Rodrigues et al. 2016). Ramirez-Sagner et al. (2017) analyzed 314 districts in Chile and determined
them to be economically feasible for residential and commercial PV installations. In many cases, it
is also essential for grid-connected solar systems to be in close proximity to transmission lines and

roads for the solar project to be economically feasible (Noorollahi et al. 2016).

71



Water and wastewater treatment facilities located in areas of high solar intensity, can achieve
sustainability by incorporating solar energy into their energy source portfolio. The southwestern US
possesses tremendous solar resources and would be a prime candidate for such implementation.
Solar PV possesses great potential to be used as an energy source for various water and wastewater
treatment facilities (Chae and Kang 2013, Garg and Joshi 2015, Ghaffour et al. 2013; Schéfer et al.,
2014, Soshinskaya et al. 2014, Thomson and Infield 2002). Few studies have explored the
incorporation of solar energy for water treatment plants (Bukhary et al. 2017b; Bukhary et al. 2017c,
Soshinskaya et al. 2014). The overall objective of this investigation was to explore the technical
feasibility of using solar photovoltaics (PV) as an energy source for a small drinking water treatment

plant. Specifically, the investigation includes:

(1) The design of a water treatment plant -focusing on the energy driving unit from each unit
process and the computation of energy requirements to operate the plant;

(2) Sizing the solar PV system to meet the energy demands of the plant. The energy use and
solar energy system computations were based on an actual small water treatment plant, 9.7
million gallons a day (MGD), located in the southwestern region of United States, where
solar intensity is highly favorable for PV generation;

(3) Evaluating land requirement for the proposed PV system and comparing it with the existing
land-holdings of the plant;

(4) Evaluating the economic feasibility of using solar PV;

(5) Determining the reduction in carbon emissions compared to a non-PV based design.

The methodology used in this study can be adopted as a roadmap for incorporating renewables as

a source of electricity generation for drinking water treatment plants.

72



3.2 Study Area

The selected 9.7 MGD DWTP provides treated water to a city, with a population of 8,606
(U.S. Census Bureau, 2010), located in the southwestern United States. The DWTP was considered a
small system since it served a community of 10,000 or less under Safe Drinking Water Act (USEPA,
2016b). The semi-arid city has an average total precipitation of 126.5 mm, while the average
maximum and minimum temperature are 67.6°F and 34.9°F, respectively (WRCC, 2016). The city

has a total land area of 9.48 km?2 (U.S. Census Bureau, 2015).

The city is underlain by alluvial aquifers and a basalt aquifer. The main source of drinking
water for the city is groundwater, which is entirely tapped from basalt aquifer. It has an approximate
width of 6.44 km, a length of 24 km and an average depth of about 305 m extending about 61-183m
below land surface. Water production is over the amount of 0.063 m3 s, with an observed
drawdown of 0.9 m, but the drawdown had negligible effect on the water levels of surrounding
wells. The water from these wells is delivered and combined at the treatment plant. The quality of
the groundwater is very good other than arsenic levels, which are around 100 ppb in the form of

arsenate As (V).

3.3 Data Sources

Data used in this study consisted of raw water quality from the wells (Table 3.1), process
flow diagram (Figure 3.1) of the treatment plant, and operational details that were obtained from the
DWTP managers. The plant is 12 years old. Additional data to design the unit operations were

obtained from Crittenden et al. (2005).

73



Raw water characteristics, obtained from DWTP managers, revealed the groundwater to be
of high water quality except arsenic levels that were about 100 parts per billion (ppb). This value
exceeded the U.S. Environmental Protection Agency’s limit of 10 ppb, set as the maximum
contaminant level for arsenic in public water supplies. The plant process flow diagram is shown in
Figure 3.1. Since the groundwater is of high quality water (low turbidity <5 NTU, low TOC <4 mg
I1, low color < 10 c.u), the treatment train consists of the coagulation, followed by filtration and

disinfection. The treatment plant operates 24 hours per day.

The available landholdings for the DWTP were determined using ArcMap software. The

landholdings were compared against the land area requirements of the solar.

The data to estimate net reduction carbon emissions were obtained from Moomaw et al.,
(2011). Moomaw et al. (2011) provided median estimates of carbon emission data in units of
gCO,eq kWh as 4 for hydroelectric energy, 12 for wind energy, 16 for nuclear energy, 18 for
energy generated from biomass, 45 for geothermal energy, 46 for photovoltaics, 469 for natural gas,
840 for petroleum-based energy, 1001 for coal generated energy. The sources of electricity, also
known as electricity mix or energy mix for the State was obtained from U.S. Energy Information

Administration (USEIA) (USEIA, 2016d) as shown in Table 3.2.

The financial parameters used to perform the economic evaluation were based upon the
review of various publication in the years 2016 and 2017 (Fu et al. 2017; DSIRE, 2017, Kang &
Rohatgi, 2016; Krupa & Harvey 2017; Lai & McCulloch 2017; Mundada et al 2016; Musi et al

2017; Reiter et al 2016). The parameters are listed in Table 3.3.

74



Table 3.1: Water quality characteristics for the treatment plant.

Parameter Units Average value USEPA MCL*/ SMCL**/
guidelines
pH Unitless 8 6.5-8.5
Water temperature °C 19 Not regulated
Arsenic mg I 100 10

*MCL: Maximum contaminant level
**SMCL: Secondary maximum contaminant level

Table 3.2: State’s electricity source mix for various

energy sources.
Energy Sources for State Electricity Source Mix
Electricity Generation (%)
Coal 23.51
Natural Gas 56.41
Petroleum 0.07
Bio-power 0.1
Geothermal 8.5
Hydropower 7.42
Nuclear 0
Solar 3.04
Wind 0.95
Sulphuric acid Coagulant  Polymer
to lower PH : I Ferric : addition  Filtration Nl Viria sddition
W v sulfate v : : to raise PH to
7.8
16 Multimedia u R
(] » Coagulation 3 filters > o eyl () —
U > & > _ # Chlorination ||
/ A / / Istribution
(LSS
Groundwater : Booster pumps
Intake pumps V to convey water
Filter Press.  |sx==t Lamella Clarifier to storage tanks

Backwash Water Dewatering

Figure 3.1: Process flow diagram for the treatment plant. Solid arrows track treatment of water,
whereas dashed arrows represent the sludge generated and its treatment as well as chemical
additions in the plant.

75



Table 3.3: Financial Parameters used for economical assessment using SAM.

Parameter Unit Values
Direct Cost Module $ Watt? 0.87
Inverter $ Watt? 0.29
Battery Bank $ Watt? 160
Balance of equipment cost $ Watt? 0.29
Installation labor $ Watt? 0.13
Contingency % 4
Indirect capital Cost Permitting, environmental studies, grid interconnection $ Watt? 0.1
Engineering and developer overhead $ Watt? 0.57
O&M Cost Fixed annual cost $ kW year? $15
Project Term Debt Debt Fraction % 100
Loan Term Years 25
Loan rate % year! 3
Analysis Parameters Analysis period Years 25
Inflation Rate % 25
Real Discount Rate % 8
Tax and Insurance Rates Federal income tax rate % year! 28
State income tax rate % year! 0.0
Sales tax % 8.1
Insurance rate % of installed 0.25
Salvage value costs 20
Property Tax Property tax rate % year! 0.0

3.4 Methodology

Unit processes of the DWTP were designed using the data provided by the DWTP managers.
Any missing design information was obtained from Crittenden et al. (2005). Components of the unit
processes governing the energy usage were identified and the energy consumption was determined.
The computations were made using Microsoft Excel Spreadsheet. Solar PV system was used to
offset the energy consumption of the DWTP. The technical and economic assessment of the

proposed PV was made using System Advisor model (SAM).

The 9.7 MGD DWTP treats groundwater obtained from seven wells, located at a distance of
about 9.7 km from the treatment plant. The coagulation and filtration steps of the DWTP aim at

removing arsenic using ferric sulfate as a coagulant (Figure 3.1). These processes reduce arsenic

76



levels from 100 ppb to 10 ppb. Chlorination is used for disinfection and provides 4 log inactivation
of viruses. It also leaves chlorine residual to travel through the distribution system. Booster pumps

are used to pump the water to elevated storage tanks.

Energy consumption was related to pumping operation for most processes, except that of
soda ash mixing system and filter press for residual management. The methodology utilized in this
study is unique in the way that a thorough investigation was undertaken to determine the energy
consumption of each unit process of the DWTP by utilizing the design flow rate representing the
worst-case scenario for the plant. The results were validated by comparing the estimated motor sizes
with the plant’s motor sizes. The computed energy consumption was utilized as an input for PV

design; as oppose to other studies that utilize the electric load based on the current electric bill.

The following provides details regarding the design of the DWTP units, determination of the
energy consumption of the various unit processes, as well the technical and the economic assessment

of utilizing solar PV to offset partially or completely the energy consumption of the DWTP.

3.4.1 Energy consumption computations

The water entered the treatment plant; the first treatment process it underwent was
coagulation, which involves addition of ferric sulfate. Mixing of the coagulant with the water for
formation of flocs is necessary and occurred in the conduit structure between coagulation and
filtration processes. Metering pumps were used for coagulant addition, sulfuric acid for pH
reduction, and polymer addition as a flocculation aid. Energy consumption associated with pumping

operation was determined by using the following equation (Mays, 2005; WEF, 2009).

77



_ YQHt,
e

Where Ep = Energy consumption of the pump (kWh day™),
v = specific weight (kN m™),

Q = flow (m?® sec™),

H = total dynamic head (m), and

tn= motor operational hours (hours day™)

e = wire-to-water efficiency.

Total dynamic head is the sum of vertical lift, pressure head and friction losses, whereas
wire-to-water efficiency is the product of pump, drive and motor efficiency. The pumps operated for

24 hours per day.

Multi-media filters allow for separation of the flocs from the liquid. The criterion provided
by Reynolds & Richards, (1996) was used to design the filters. Anthracite, sand and garnet made up
the media composition of the multimedia-filter with effective sizes of 1.0 mm, 0.5 mm, and 0.25
mm, respectively. For anthracite, sand and garnet, layer depths of 530 mm, 230 mm and 115 mm,
respectively were used. Surface wash pumps were used to break up the clogged surface layer of the
filter media and were designed based on the criteria provided by Hendricks (2006). The multi-media
filter was backwashed once per day. The wash water generated after backwashing flows by gravity
and is stored in a tank before being pumped to a lamella clarifier for treatment. Ergun equation was
used to determine clean-bed head loss (Crittenden et al. 2005) for the filters. Filters are backwashed

when the head loss exceeds the available operating head (1.8-3 m), as per operation manuals

78



provided by the plant filters are also sometimes backwashed based on a pre-defined schedule to

avoid bio fouling of the filters.

Next, sodium hypochlorite is used for disinfection. Chlorination process was designed
primarily using the CT design criteria specified by USEPA. CT is the product of contact time and
concentration of free chlorine residual. Other literature utilized includes Lee and Lin, (2007) and
Crittenden et al. (2005). Based on EPA groundwater rule, the groundwater was treated for 4-log
removal of viruses. Additionally the water is chlorinated to achieve a chlorine residual in the
distribution system. For effective mixing, the chlorine contact tank was equipped with baffles, based
on the design criteria provided by Lee and Lin, (2007). A CT value of 12 mg I"*min was used for the

design of the chlorine contact basins.

After the water is chlorinated, lime slurry is added to increase the pH to 7.8. Lime is
delivered in bulk form and is mixed on site. Daily lime requirements are 3.2 m® day. Energy
consumption due to the mixing operation was estimated based on the criteria provided by Reynolds
& Richards, (1996). The energy consumption of the lime slurry addition to the finished water, using

a metering pump, was determined using equation shown in Section 3.4.1.

For treatment of the backwash water generated in the filters, a lamella clarifier and filter
press are used. Lamella clarifier or inclined-plate clarifier is an improvement over conventional
sedimentation process, since the area requirements reduce almost 90% compared to the latter case.
Inclined plates increase the effective settling area. The solids accumulate and then slide off the

inclined plates under gravity. An angle of 45° was provided for the inclined plates (Liu & Liptak,

79



1999). Lamella clarifier was designed using the criteria provided by Hendricks (2016) and

Kawamura, (2000). The energy-consuming unit for lamella clarifiers is the sludge transfer pump.

The waste sludge obtained from the operation of lamella clarifier is dewatered using belt-
filter presses. It is a mechanical dewatering technique, which involves moving belts for continuous
dewatering of sludge. The pressure zones can be divided as gravity drainage zone, low-pressure zone
and high-pressure zone. In the gravity drainage zone, the water is removed from the sludge under
[...]
electricity by converting sunlight directly into electricity by utilizing the photoelectric effect and the
photovoltaic effect. Solar PV can be deployed at utility, commercial and residential scale, as
decentralized as well as grid-connected systems (Okoye & Oranekwu-Okoye, 2017). Using PV has
an additional advantage of being able to supply a balanced and sustainable power throughout the day
even at the time of peak demand when electric power is the most costly. Performance of the PV

system may be affected by cloud cover, which can be overcome by using energy storage systems.

Deployment of solar energy depends on financial feasibility since it entails large capital
costs. There are also recurring costs for O&M, and government taxes, paid over the life of the
project (Ferreira et al. 2018; Linssen et al. 2017; Mundada et al. 2017). Different incentives and
policies help dissipate these costs and make solar energy economically competitive with other
sources of energy generation (DSIRE, 2017). The costs associated with solar installations can also be
dissipated due to the corresponding reduction in carbon emissions, leading to an improved health of
the community and the environment (Buonocore et al 2017; Brown et al. 2017; Prehoda & Pearce,

2017).

Application of solar energy depends on land availability, and the deployment requires large
land area (Bukhary et al. 2017c, Nonhebel, 2005). PV systems can be ground-mounted or deployed

on rooftops. The existing landholdings of the treatment plant can be utilized for the installation of

109



solar energy (Bukhary et al. 2017a, Bukhary et al. 2017b). Treatment plants are provided with
sufficient land acreage based on anticipated future development and redevelopment. Water treatment
plants are usually located upstream of the community they serve while wastewater plants are located
downstream of the community. If the landholdings of the treatment plant are not sufficient, then the

land area would need to be acquired.

Solar energy has great potential as a clean source of energy for water treatment processes
(Garcia-Vaquero et al. 2014; Soshinskaya et al. 2014), wastewater treatment processes (Astolfi et al.
2017; Bustamante & Liao 2017; Gikas & Tsoutsos, 2015; Han et al. 2013; Souza et al. 2015; Valero
et al. 2010; Zhang et al. 2013) and desalination (Alghoul et al. 2016; Bouchekima 2003a;
Bouchekima 2003b; Fthenakis et al. 2016; Loizidou et al. 2015; Shalaby 2017; Shawky e. al. 2015;
Xu et al. 2017; Zhang & Li, 2017, Zhang et al. 2018). Studies for evaluating of the potential of
existing DWTP for incorporating solar energy technologies are limited. Garcia-Vaquero et al. (2014)
made performance comparisons between a conventional DWTP and a wind-solar-powered nano-
filtration pilot plant located in Spain. Soshinskaya et al. (2014) explored the potential of using wind
and solar energy for a large-scale water treatment plant in Netherland. The limited existing literature
analyzed the yearly energy consumption of the DWTP without going in detail regarding the energy

consumption of each unit operation involved in the treatment.

The goal of this study was to offset the energy consumption by using solar technology for an

existing 90 million gallons per day (MGD) DWTP by:

(a) Determining the energy consumption of each unit operation in the treatment plant,

110



(b) Sizing the DWTP to offset the energy consumption of the plant for solar PV based on
available land holdings and economic feasibility and
(c) Determining the net reduction in carbon emissions by installing solar PV compared to

non-PV based design.

With the aim of incorporating sustainability in DWTP in southwestern U.S., the study
provides a roadmap for using solar PV for an existing DWTP, leading to reduction in carbon
emissions and ultimately reduced energy costs. The approach used in this study can be utilized to
analyze unit processes of other DWTP based on energy consumption, with the long-term goal of

energy independence and sustainability.

4.2 Study Area

For this study, the selected treatment plant was located in a city with a population of 0.24
million and covering a land area of 266.8 km? (U.S. Census, 2015). The average total precipitation
was 183.4 mm and the average maximum and minimum temperature were 19.6°C and 1.4°C

respectively (WRCC, 2016).

Primary source of water supply for the city was a river originating from a lake, enduring a
161 km course through different canyons, and ultimately having an outfall in another lake. Only 6%
of the water, flowing through the river was used by the community; in addition, almost half of that is
returned to the river after the generated wastewater was treated at the wastewater treatment plants.
Hence, only 3% of the water flowing through the river was used in a non-drought year, while 8% in

a drought year. The selected DWTP had the capacity to treat 90 MGD of water.

111



4.3 Data Sources

Data sources used for this study are discussed as follows.

4.3.1 Process flow Diagram
Process flow diagram was acquired from the treatment plant managers. The process flow

diagram discussed in this section for DWTP is based on the information provided.

Figure 4.1 shows the process flow diagram for 90 MGD Water Treatment Plant that utilized
conventional treatment train. Raw water from the river at first underwent pre-treatment and passed
through bar screens, raw water basins and then automatic screens for removal of larger debris,
settlement of heavier grit, and removal of smaller debris respectively. Then the water was coagulated
and flocculated. Next, the water was filtered through dual-media filters. Lastly, the water was
disinfected by application of sodium hypochlorite and then stored for distribution throughout the

city.

4.3.2 Water Quality Report

Raw water quality report was acquired from the selected DWTP managers, and any missing
data was partially reproduced from Crittenden et al. (2005). Raw water source was a river. The
design for each unit process is dependent upon the raw water characteristics as well as the
corresponding maximum contaminant levels (MCL) and secondary maximum contaminant levels
(SMCL) determined by U.S. Environmental Protection Agency (USEPA) as shown in Table 4.1

(USEPA, 2016c).

112



4.3.3 Treatment Plant Design Criteria
Sizing was achieved by using industry accepted design criteria (WEF, 2010; Reynold and
Richards, 1996; Crittenden et al. 2005, Hendricks 2016).The design criteria is discussed in detail in

the methodology section.

4.3.4 Available landholding

For the DWTP, the available landholdings were estimated using ArcGIS.

4.3.5 Federal and State Incentives

Federal and state incentives were obtained from Database of State Incentives for Renewables
& Efficiency (DSIRE) (DSIRE, 2017). These incentives were applied during analysis to determine

economic feasibility of project.

Federal investment tax credit (ITC) was also applied to the economic analysis. It represents a
percentage of investments that the owners are allowed to deduct from their taxes, dollar-to-dollar.
For solar projects of commercial, industrial or agricultural nature, placed before or during the year
2019, can claim 30% ITC, while 26%, 22% and 10% ITC can be claimed by projects placed during
2020, 2021, and 2022 year and onwards, respectively. If federal taxes owed are less than 30% of
installed costs, solar PV owners owe no taxes for that year, and any unused tax credit is carried over
to the next year. A state property tax exemption incentive was also incorporated into the economic

analysis. The exemption was applicable for the design life of solar PV. This incentive cannot be

113



claimed if another state tax abatement or exemption is claimed by the same building. Hence, only

these two incentives were incorporated in the analysis.

4.3.6 Carbon Emissions

Data sources and parameters for carbon emissions and southwestern state’s energy-source
mix for electricity generation is shown in Table 4.2. Carbon emissions data in units of gCO.eq kWh
1 for different energy sources for electricity generation, was obtained from Moomaw et al. (2011).
State’s electricity source mix for various energy sources was obtained from USEIA (USEIA, 2016d)
and was assumed constant for the analysis period because the information was not available for that

period.

114



Pre-Treatment Coagulation Filtration

Flocculation

Raw Water Basins, 1 |

Chlorination

3] i —

Bar Screens ; 1 ] % i
Automatic Screens * ¢ T ] Sedimentation
—s 3 [oa=ls T T -
Raw river water E
:
v v

Water Recovery Basins {----‘m

Residual Management

Storage and
distribution

Figure 4.1: Process flow diagram for the selected drinking water treatment facility. Solid arrows
determine the progression of water treatment; dashed arrows determine the chemical injection points,

while dotted arrows determine the progression for residual management.

Table 4.1: Water quality report obtained from the drinking water treatment facility managers.

Parameter Units Average value USEPA *MCL/ **SMCL/
guidelines
pH N/A 8.2 6.5-8.5
Water temperature (winter) °C 5 Not regulated
Water temperature (Summer) °C 19 Not regulated
Turbidity NTU 4 0.3

*MCL: Maximum contaminant level
**SMCL: Secondary maximum contaminant level

Table 4.2: Carbon emissions (obtained from

Moomaw et al. 2011) and State’s electricity source
mix (obtained from USEIA, 2016d) for various

energy sources.

Energy Sources for Carbon Emissions State Electricity
Electricity Generation (gCO2¢q KWh'1) Source Mix
Coal 1001 23.51
Natural Gas 469 56.41
Petroleum 840 0.07
Nuclear 16 0
Hydropower 4 7.42
Bio-power 18 0.1
Geothermal 45 8.5
Wind 12 0.95
Solar 46 3.04

115



4.4 Methodology
Current research used solar PV panels to meet the energy requirements of the selected

DWTP. Maximum day demand flow, at the end of design period was 90 MGD for the DWTP.

The first step of the current research focused on sizing the DWTP by designing the various
unit processes involved. Sizing was achieved by using industry accepted design criteria (WEF, 2010;
Reynold and Richards, 1996; Crittenden et al. 2005). Energy driving units for each unit operation
were identified and energy consumption in the units of kwh day™* and kwh m for each unit
operation was individually determined. Computations were made by using Microsoft Excel
Spreadsheet. Design of solar PV and the economic analysis was achieved using System Advisor

Model (SAM).

Criteria utilized for the design and estimation of energy consumption for each unit processes
of the DWTP is summarized as below. It is followed by details of the software SAM, employed to
evaluate the techno-economic feasibility of using solar PV to meet the energy demands of the

DWTP.

4.1 Design and Energy Consumption for Treatment Plant
4.1.1 Pre-sedimentation:

Pre-sedimentation or raw water basins initiate suspended solids removal and are helpful in
equalizing variable turbid loadings entering a treatment plant. Typically, plants treating river water
are equipped with raw water basin, since river water is high in turbidity (McKinney, 2004). Two

tanks should be provided at a minimum to incorporate redundancy in the system. Surface loading

116



rates vary between 200-400 m® m?2 day while detention time varies between 6-15 minutes

(Crittenden et al. 2005). In the selected DWTP, the pre-sedimentation tanks were cleaned manually.

4.1.2 Coagulation:
Coagulation process utilized in water treatment assists in destabilizing a colloidal suspension,
causing collides to agglomerate and form flocs. Coagulants dose and type is dependent upon the

results of jar test. For the selected DWTP, ferric sulphate Fe; (SO4)3 was used as a coagulant.

After coagulant is added, rapid or flash mixing is required so that the coagulant can
uniformly disperse throughout the basin. Mixer can be of various types including mechanical mixers
and static mixers. Static mixers are used when mixing is achieved in the conveyance pipe between
the coagulant intake pipe and flocculation basin. Mechanical mixing is achieved in coagulation tank
whose dimensions of are dependent upon the design of mechanical mixers being used. In this case,
static mixer was used. At least two mixers should be provided. Reynold’s number > 2000, implies
turbulence and good coagulation performance. The design was based on the criteria provided by
Hendricks (2006). G value remains a significant parameter for the design of mixers. The equation to

compute velocity gradient of a static mixer (Hendricks, 2006) is as follows:

Where G= root-mean-square velocity gradient (sec™), P= power imparted to water (N-m sec”
1, V= mixer volume (m®) and p=dynamic viscosity (N-s m?). Dynamic viscosity of water is a

function of temperature, while mixer volume is the product of pipe area and length of mixer.

117



Energy consumption (E) in the units of kwh day™ of the mixers was found using the

following equation (Hendricks, 2006).

(GHWMV)(tm)
f

E(kWhday™) =

Where tm= motor run time (hr day?), and f= motor efficiency factor. Typically motor
efficiency ranges between 0.7-0.9 (Lee & Lin, 2007). For this study, a value of 0.8 was used. Since

plant operated 24 hours per day, motor run time of 24 hours was used.

Energy consumption of the metering pump was determined using the brake horsepower

(BHP) equation given by Mays, (2005). The BHP equation is as follows:

H
BHP =]%

Where bhp = brake horsepower (kW), y = specific weight (kN m), Q = flow rate (m®sec™?),
H = total dynamic head (m), and e = wire-to-water efficiency. The specific weight of water is
dependent upon water temperature. While wire-to-water efficiency can be estimated as the product

of pump, motor and drive efficiency.

A jet diffuser pump was used to flash-mix coagulant aid polymer. Power estimations were
made by using following equation, based on the criteria provided by Hendricks (2016).

Qygvijet
2g

P(kW) =

Where vjet is the jet velocity emerging from the orifice (m s), g=acceleration due to gravity

(9.81 ms?).

118



4.1.3 Flocculation

After coagulation, flocculation process involving slow mixing assists in floc formation. These flocs
are later separated through the processes of sedimentation and filtration. Coagulation process
involves flash mixing to disperse the coagulant within the feed water whereas flocculation process
involves slow mixing to enhance the contact between the coagulant and the feed water, and for the
subsequent formation of flocs. Slow mixing is required for flocculation, for providing sufficient

contact between the coagulant and the particulates suspended within the water.

Paddle wheels were used for flocculation process and the design was based on the criteria
provided in Crittenden et al. (2005). Range for velocity gradient was between 5-40 s, Rotational
speed was in the range of 0.3-3 rev min™t. The coagulation water flows into flocculation basins,
where flocculation is achieved in stages with varying velocity gradient. The following equation was

used to estimate energy consumption for paddle wheel flocculators.

_ 6)(W(Qp) (t) ) ()
f

E (kWhday™)

Where, ns = number of flocculation basins, Qr =flow rate in each flocculation basin (m?®

minute™), ts =detention time per stage (minute)

4.1.4 Filtration

Filtration basins were designed such that one basin was out of service to incorporate
redundancy in the system. Rapid filtration that operates by gravity was selected as it is 100 times
faster than slow sand filtration, and is accompanied by pretreatment process of coagulation as in this

case. Later, it involves backwashing of collected materials.

119



Dual-media anthracite and sand filter was employed to trap the flocculated water, using rapid
filtration process, and to provide a finished water quality of < 0.3 NTU and 4 log removal of
cryptosporidium. Filtration rate was taken as 14.5 m hrt, and effective size of anthracite was taken
as 1 mm. Dual-media filter design was achieved by applying the design criteria provided by Reynold
and Richards, (1996). Filter media consisted of 1.4 m of anthracite, and 0.25 m of sand, while the
effective sizes were 1 mm, and 0.5 mm, respectively. Clean bed head loss was determined utilizing
the Ergun equation (Crittenden et al. 2005). Typically rapid filtration process is designed with a net
available head of 1.8-3.0 m. The filter is backwashed when the head loss exceeded the available head

or limiting head, or increased turbidity is displayed in the filter effluent.

Energy consumers for the filters were the backwash pumps and air scour. The backwashing
duration was assumed 9 minutes and backwash frequency of 24 hours was used based on the data
obtained from the treatment plant. The energy consumption of pumps can be determined by using
pump equation as discussed in Section 4.1.2. Air scour of the filter media was achieved for 4
minutes before the application of water backwash, and the design was based on the criteria provided
by Hendricks, (2016) and Qasim (1998), whereas water backwash was designed using the criteria
provided by Crittenden et al. (2005). Air blowers operate by developing pressure differential to
move air between entrance and exit points. The power estimation for the air blower was made using

the following equation (Qasim 1998).

POW) = [(—) —1]

Where w=air mass flow (kg s?), R=Universal gas constant (kJ k! mole °K), T=air
temperature at inlet (°K), P1= absolute pressure at entrance (Pascal), P> =absolute pressure at exit

(Pascal), e= efficiency=0.8, n= (k-1) k'*=0.283 for air, and 8.41 is constant for air (kg k™* mole)

120



4.1.5 Sedimentation
Sedimentation is the process during which suspended particles settle under gravity and form
sediments or sludge. After the water is coagulated and flocculated, it moves into the sedimentation

basins so that heavier flocs settle out of suspension.

Compared to conventional gravity sedimentation, parallel plate settlers provide enhanced
solids removal capabilities in a smaller area. The settlers also improve the ability of the
sedimentation process to perform well during periods of extremely high solid loadings to the plant.
In the selected DWTP, six parallel plate sellers were provided, which were designed based on the
criteria provided by Crittenden et al. (2005), Hendricks, (2016), and Kawamura (1991). Energy
consumer for parallel plate settlers were sludge transfer pumps. Brake horsepower for sludge transfer

pumps can be estimated using pump equation as discussed in Section 4.1.2

4.1.6 Chlorination

Disinfection can be accomplished through chlorination, ultra-violet radiation treatment, or
ozonation. For the treatment plant, filtered water was disinfected through chlorination. Application
of chlorine can take place as a gas or in a liquid form. Chlorination design was achieved using the
design criteria established by USEPA.. Other studies used in the design included Lauer et al., (2009),
Lawlor & Singer, (1993), Lee & Lin, (2007). Sodium hypochloride (NaOCI) was the chemical used
to accomplish disinfection, and was applied in liquid form. Surface water treatment rule was applied
for 4 log inactivation of viruses and 3 log inactivation of giardia. Minimum one-hour detention at
average design flow or 30 min detention at peak hourly flow was used, whichever was greater.
Energy consumers for chlorination process were the metering pumps; the energy consumption can be

determined using pump equation as discussed in Section 4.1.2

121



4.4.2 System Advisor Model

Design and performance analysis of solar PV was achieved using System Advisor Model,
developed by National Renewable Energy Laboratory in 2005, and released for public use in 2007
(Gilman et al., 2008). SAM is a performance and cost-modeling tool, and facilitates in decision

making for renewables of solar, wind, geothermal and biomass combustion.

Various studies have used SAM for analyzing solar technologies (Malagueta et al., 2014),
particularly photovoltaics (Good and Johnson, 2016; Sweeney et al., 2016; Song and Choi 2015).
Song and Choi, (2015) utilized SAM to generate hourly performance simulations for the validation
[...]
zero to incorporate property tax exemption incentive.

Depreciation reduces federal and state taxable income. Sometimes the method used to
estimate depreciation is dictated by the Federal Government or the state. Different depreciation
methods are available. MACRS (Modified Accelerated Cost Recovery System) is a depreciation
method to help recover capital costs and reduce tax liability, which was utilized for this analysis.
Commercial solar PV is eligible to depreciate over a five year period (DSIRE, 2017), as determined
by Internal Revenue Service at depreciation rates of 20%, 32%, 19.2%, 11.52%, 11.52%, and 5.76 %
for year 1,2,3,4,5, and 6, respectively. The renewable energy system’s taxable basis can be reduced
by one-half of the investment tax credit of 30%, hence 85% of the taxable basis can be reduced.
50%, 40% and 30% bonus depreciation can be further applied for solar PV systems placed in service
before the year 2018, during 2018 and during 2019, respectively. Qualifying solar systems are ones

that claim the 30% ITC.

Sales tax amount was estimated as the product of sales tax % and direct cost. Since SAM
incorporates sales tax amount as a part of total installed costs of the solar system, sales tax amount
influences the estimates of depreciation, debt amount and debt interest payments, as well as debt
interest payment deductible estimate from federal and state income tax. The sales tax is partly
exempted based on state incentives, but was not incorporated in the analysis since state property tax

exemption was incorporated in the analysis. Sales tax of 8.1% was used.

4.4.3 Land Area Requirements

127



Land area requirements for PV system were estimated by SAM by dividing the total module
area with ground coverage ratio (GCR). Total module area can be estimated by taking the product of
the area of a single PV module to number of modules required. GCR is the ratio of the side view
diagonal length of one row to bottom length spacing between two rows (Doubleday et al. 2016).
GCR value ranges between 0.01 and 0.99. GCR value close to zero implies PV arrays are spaced

further apart compared to GCR value close to 1.

GCR of 0.3 was used for the analysis. The value was selected based on a self-shading
analysis for PV modules, employing the criteria provided by Brownson, (2013) for tracking systems.
Shading due to obstructions such as buildings or trees can also be incorporated in the shading
analysis. Other than the reason of minimizing self-shading, spacing between the modules is required

for access and maintenance work.

Land area availability for the development of solar PV was determined by estimating the

available land-holdings of the treatment facility by using ArcGIS software.

4.4.4 Carbon Emissions

Carbon emissions were estimated by making use of the data provided in Table 4.2. State’s
electricity source distribution was used to estimate carbon emissions in the case of non-PV based
design. Carbon emissions related to PV based design were subtracted from those of non-PV based
design to determine net reduction in carbon emissions per KWh. Carbon emissions generated due to
solar PV are those generated during transportation, construction and disposal phase, but during

operation of a solar installation, there are negligible emissions (Nugent & Sovacool, 2014).

128



4.5 Scenarios Analyzed

The determination of energy consumption and the techno-economic feasibility using SAM
was conducted for two main scenarios for the selected treatment plant. Scenario 1 (S-1) represented
analysis for the DWTP including water distribution pumps whereas Scenario 2 (S-2) represented the
analysis for DWTP without including the water distribution pumps. Analysis was conducted for both
these scenarios, in standalone mode (with storage) and grid-connected mode (without storage).
Further, the analysis was conducted for two geographical locations, southwest US where the plant is

located, and US east coast.

4.5 Results and Discussion
4.5.1 DWTP Design and Energy Consumption

The results for the analysis are discussed as follows. Various unit processes involved in the
treatment of water were designed, energy driving units for each unit operation were identified and

energy consumption in the units of kWh day* and kwh m was determined for each unit operation.

Raw river water flowed by gravity from Highland Canal, passing through bar screens and
flowed by gravity through the rest of the plant. The bar screens were cleaned manually. Next the
water flowed by gravity through the pre-sedimentation basins and the screening facility. For
avoiding settling of suspended solids in the treatment plant piping, two pre-sedimentation tanks or
raw water basins were provided. Surface loading rate of 380 m day was used. The two pre-
sedimentation basins were cleaned manually using wheel loaders. The basins were sized as

44 5mx10mx4m.

129



Next, the water flowed into the screening facility, which was designed to remove floatable
solids from raw water. The fine-screen opening size was 9.53 mm, and each screen area was 1.4 m?.
This screen accomplished 90% of solid removal larger than 4.7 mm. The screens were cleaned using

backwashing jets (551.6 kPa) for 15 minutes day™.

Screened raw water flowed into coagulation facility where in-line rapid mixers and jet-
diffuser were used to flash-mix coagulant and coagulant aid polymer, respectively. Two in-line
mixers were provided. Each 12.5 kW mixer was housed in a 1.5 m diameter pipe, and operated for
24 hours a day. Jet diffuser pump utilized a diffuser with a diameter of 0.01 m. The energy

consumption was found to be 202.8 kWh day™.

Downstream of rapid-mixing, treated water flowed through six flocculation basins where the
slow mixing of the coagulated water was achieved through paddle wheels. The detention time for the
basins was 25 minute. Three stages, with velocity gradients of 70 s, 50 s* and 30 s were provided

for each flocculation basin of volume 985.8 m3.

Effluent from six flocculation basins flowed through submerged openings into six
sedimentation basins. Peak hydraulic capacity of each basin was 15 MGD, and a volume of 1105.6
me. The flow pattern within the sedimentation basins was across and upward through packs of
parallel plates (1.7mx0.75m). Spacing provided between the plates was 60 mm, inclined at an angle
of 60 degrees. Reynolds number was determined to be <1000 to ensure laminar flow, while Froude
number was >107°. Water collected in the troughs at the top of plate settlers that discharged the
effluent to the sedimentation basin’s effluent channel and flowed by gravity to the filters. Compared

to conventional gravity sedimentation, the parallel plate settlers provided enhanced solids removal

130



capabilities in a smaller basin area. The settlers also improved the ability of sedimentation process to

perform well during periods of extremely high solid loadings to the plant.

Following the removal of most of the suspended solids in the sedimentation basins, water
was filtered through twelve dual-media filters, including one filter for redundancy. Water entered the
filter influent distribution channel from sedimentation basin, entered each filter and passed through
the filter media and underdrain system to filter flume channel, and finally conveyed to finished water
reservoir. Filtration rate of 14.5 m hr'! was used. Area of each filter basin was 89 m?. Clean bed head
loss was determined to be 0.77m. Net available operating head for the DWTP was 3.0 m. The filter

was backwashed when the head loss exceeded the available head or limiting head.

Filters were backwashed using both air and water. Air scour was provided to agitate the filter
media for about 4 minutes, before backwashing the filters with water. Airflow rate of 1.4 m3 sec
was used. The filters were backwashed every 24 hours, while filter-to-waste duration of 15 minutes
was used. Backwash water supply was pumped from plant pump station to the filters by backwash
water supply pumps. After the application of air scour, the filters were backwashed using water for

about 9 minutes. Recovery was 97%.

Sodium hypochlorite was used to disinfect filtered water at the two finished water reservoirs,
each having a volume of 9460 m3. Surface water treatment rule was applied for 4 log inactivation of
viruses and 1.5 log inactivation of giardia for a CT value of 165 mg I-min at pH 8. Disinfection of
cryptosporidium was achieved during filtration, hence was not included in the chlorination design.
Contact time of 88 minutes was used. Residual chlorine concentration was 1.9 mg I, Length to

width ratio of 47:1 was used for the baffles (hence greater than 40:1 ratio recommended by USEPA).

131



Soda ash system was designed to prepare and convey soda ash solution to the rapid mixer
(0.6 kW), designed for a velocity gradient of 1000 s and detention time of 20 sec. Later soda ash
feed pumps conveyed the slurry from the mixing tank to points of application at the finished water
pump station where it was used to increase pH and alkalinity. Finally, the water was pumped to

Hunter Creek, Northgate and Highland zones.

Plant’s process wastewater generated during filtration and sedimentation was conveyed to
decant basin and water recovery basins, respectively, viaa 1.2 m pipeline. At these facilities, plant
waste solids were concentrated and dewatered to recover water and to facilitate ultimate solids
disposal. Backwash wastewater flowed by gravity from filters to decant basins for primary solids
settling. Two decant basins were designed (37mx8mx4m) using the same design criteria of pre-
sedimentation basins. After a short detention period of 30 min, decanted water was pumped from
decant basin pump station to raw water junction box, where it was recycled through the plant.
Decant basin settled solids were pumped by solids transfer pumps to water recovery basins for
secondary solids settling. Two water recovery basins, received sedimentation basin solids, by
gravity. These basins were designed using same criteria as pre-sedimentation tanks. Each basin was
sized as 53mx8.5mx4m. The basins were designed for a surface loading rate of 375 m3 m2day, and

a detention time of 8 minutes.

Results for energy consumption estimations for the DWTP are shown in Table 4.4 and 4.5,
and Figure 4.2 and 4.3. The energy consumption estimated by the current study was validated by
comparing the estimated motor sizes to the plant motor sizes. As shown by Table 4.4 and 4.5, the

values are in good agreement with each other.

132



The selected DWTP is unique concerning raw water intake. Raw river water flowed by
gravity from Highland Canal into the DWTP; thus, no energy was utilized for water intake. Water
distribution pumps consumed 158.2 Wh m-3and were the largest consumers of electricity, utilizing
about 95% of the total energy consumption, while the remaining 5% was utilized for the operation of
the DWTP (Figure 4.2, Table 4.4-4.5). Backwashing jet pumps for screens were the smallest
consumers of energy within the DWTP, consuming about 0.004 Wh m™ (Figure 4.3). Overall, it was
shown that coagulation and flocculation processes were the largest consumers of energy, consuming
about 664 kWh day™ (1.95 Wh m?), and 659 kWh day™ (1.93 Wh m), respectively (Figure 4.3,
Table 4.4). The energy driving units for coagulation process consisted of metering pump and in-line
mixer for coagulation addition and mixing, respectively, while a jet diffuser pump was utilized for
polymer addition and mixing. Eighteen paddle wheels were employed for the flocculation process.
Both coagulation and flocculation processes partook about 50% of the total energy consumption of
the DWTP. Pumping operations within the DWTP utilized about 54% of the total energy
consumption. The processes of chlorination for disinfection, soda ash injection to raise pH, and
automatic cleaning of screens using backwashing jets consumed approximately 4% of the total
energy. Mixing operations during coagulation, flocculation and soda ash slurry mixing utilized about

40% of the total energy consumption of the DWTP.

Further, unit-process based quantitative assessment of energy intensities as computed in this
study may help compare and improve performance of treatment plants. Plant of similar capacities
may not be utilizing similar paths of treatment. Hence, the energy consumption maybe recomputed
based on the unit processes being utilized by the plants, resulting in a more fair energy performance

comparison (Figure 4.3). The unit-process based quantitative assessment of energy intensities may

133



help compare performance of different plants more accurately, and may identify opportunities for

improvement.

For scenario S-1, total energy consumption was 56.3 MWh day™* (165.3 Wh m™3) for DWTP
including water distribution pumps, whereas energy consumption for scenario S-2 i.e. for the DWTP

excluding water distribution pumps was 2661 kWh day™* (7.8 Wh m™).

Sensitivity analysis was performed for the energy consumption estimates related to pumping
operation for the treatment plant. Wire-to-electric efficiencies of the pumps were increased by 5%
and 10%, which resulted in 2.6% (2.59 MWh day™) and 4.9% (2.53 MWh day) decrease in the total
energy consumption (2.66 MWh day™!) of the water treatment units respectively. Whereas
decreasing wire-to water efficiencies by 5% (2.74 MWh day™*) and 10% (2.82 MWh day?) resulted

in increased total energy consumption by 2.8% and 6%.

Soshinskaya et al. (2014) determined energy consumption for a large-scale water treatment
plant in Netherland and reported total energy consumption of 172 Wh m for the treatment plant
including intake pumps and water distribution pumps. Pirnie and Yonkin, (2008) reported that in the
U.S. average electricity use for water supply systems including water pumping, treatment and
distribution amounted to about 369.8 Wh m, whereas for that of New York State was about 186.2

Wh m=3,

134



Table 4.4: Results for the estimation of energy consumption for the various unit processes of the drinking water
treatment facility.

. L . Plant. Estimatgd Motor Size Efficiency
s.no. Unit Process Sub-Processes Energy Driving Unit Motor Size ~ Motor Size (KWh day) %)
(hp) (hp)

1. Automatic Screens Screen Cleaning Backwashing Jet Pump 3 34 13 49
Coagulant addition ~ Metering pump N/A 5 85.8 76

2. Coagulation Polymer addition Jet Diffuser Pump 7.5 7.25 202.8 64
Flash Mixing Static Mixer 15 16.8 375.2 80

3. Flocculation Slow Mixing Paddle Wheels 5 49 658.8 80
4. Sedimentation Sludge transfer pumps 7.7 75 411 72
5. Filtration Air Scour 250 247.6 169.2 80
Backwash water transfer pumps 200 199.6 272.9 77

6. Water Recovery Basins Water Transfer Pumps 50 49 292.4 76
7. Decant Basin Water Transfer Pumps 30 29.2 65.4 76
Sludge transfer pumps 7.5 7.7 17.2 72

8. Chlorination Chlorine addition Metering pumps N/A 3 52 76
9. Soda Ash System Soda Ash Mixer 0.75 0.75 16.7 80
Slurry Feed Pump N/A 1.7 40.7 72

Total 2661.4

135



Screens
0.05%

Soda Ash
2%_g

Chlorination g
2%

Drinking Water

Treatment Kﬂ e
5%

Flocculation /
25% / Raw Water
’ Intake (by
> gravity)
s-2 / 0%

Figure 4.2: Energy consumption by percentage for water intake, water treatment units and finished water distribution pumps
for scenario S-1 (energy consumption of water treatment facility including distribution pumps) and S-2 (energy consumption

of water treatment facility excluding distribution pumps).

136



Table 4.5: Results for estimation of energy consumption for energy driving units of finished water
pumping.

Energy Driving Plant Motor Size  Estimated Motor Size ~ Motor Size

Units (hp) (hp) (MWh day?)  Efficiency (%)

Northgate Pump 500 496.5 8.9 80

Finished Water Highland Pump 400 404.7 7.2 70
Pumping 400 404.7 7.2 70
Hunter Creek Pump 250 248.1 4.4 80

460 421.1 7.8 80

500 509.6 9.1 80

500 509.6 9.1 80

Total 53.9

137



25
55 | 1.93
o
E2E 45 |
QU -
EZ 1.10 122
5% 10 - 0.80 | 086
[...]
cost-based incentive) and increased use of reclaimed water (golf courses) (Stave, 2003). Use of
energy efficient equipment such as pump systems as well as system automation can lead to energy

savings.

Using renewables is another approach to decrease the environmental impacts of nexus and
achieve sustainability. For example, solar photovoltaics (PV) and wind have the potential to generate
electricity by utilizing less quantities of water. Carbon emissions are also decreased substantially
because of reduced dependence on fossil fuel based energy generation (Garfin et al. 2014; Meldrum
etal. 2013; Tan & Zhi, 2016). Solar PV has the additional advantage of development as utility-scale
generation and distributed generation technology. Other benefits include energy assurance, creation
of green jobs, reduced emissions of greenhouse gases and healthier quality of life. Bhandar et al.
(2017) found that rural electrification composed of 5 kW solar PV, 3 kW wind power, and a 20 kW
hydroelectric plant led to improved quality of life for 250 households located in the mountains of

Makawanpur, Nepal.

Solar energy application has certain physical and economic constraints. Large land area is

required for development of solar PV, and successful development depends on ample land

159



availability. If sufficient land resources are not available then rooftop solar is also an option. To
avoid significant costs related to land preparation, and to minimize land-use impacts of solar
development, the site should be flat, or gently sloping with sparse vegetation. Moreover, permits for
solar installation are issued for land areas which are not protected habitat and which do not fall under

the category of culturally, historically, or archeologically significant areas (Solar PEIS, 2012).

Initial investments are typically high for solar projects, which can be offset by low operation
and maintenance costs during operational life of the solar facility (Hernandez-Moro & Martinez-
Duart, 2013). In recent years, the efficiency of the PV panels has increased significantly with a
marked decrease in price, a trend projected to continue over coming years. As for now,
governmental support and subsidizes are still required for solar PV projects to be economically
feasible (Hagerman et al. 2016; Rodrigues et al. 2016). Reduction in current battery storage prices
can significantly alter the way energy is generated today as PV coupled with battery storage can lead
to reliable supply of electricity throughout the 24 hours of the day. PV systems coupled with battery

can be analyzed for grid parity for viability.

Solar energy can potentially be used to meet the rising energy requirements of the water
sector and consequently decrease carbon emissions (Rothausen & Conway, 2011). PV systems can
be utilized to meet the energy demands of energy-intensive water operations such as irrigation and
pumping (Benghanem & Arab, 2007; Ali & Behera, 2016, Li et al. 2017; Maammeur et al. 2017,
Mahmoud & EI Nather, 2003), treatment of wastewater (Cho et al. 2014; Garcia-Garcia et al. 2015;
Han et al. 2013; Valero et al 2010; Zakkour et al. 2002; Zhang et al. 2013), treatment of brackish

water (Byrne et al. 2015; Darwish et al. 2016; Forstmeier et al. 2008; Gude 2015; Khanzada et al.

160



2017; Richards et al 2017; Shalaby 2017) and drinking water treatment (Bukhary et al. 2017a;

Bukhary et al 2017b; Pichel et al. 2016; Soshinskaya et al. 2014).

Solar water-energy nexus approach was utilized by Bukhary et al. (2017a) for asmall DWTP
located in U.S., whereas Bukhary et al. (2017b) utilized similar approach for treatment of drinking
water in Pakistan. Based on literature review, it can be seen that few studies have employed the solar
water-energy nexus approach for DWTPs. The objective of this study was to analyze quantitatively

the water-energy nexus of large-scale water treatment by:

a) Determining energy consumption of the processes utilized for water treatment
including ozonation, coagulation, flocculation, filtration, chlorination and residual
management.

b) Determining environmental impacts of the nexus in terms of carbon emissions

c) Analyzing solar PV as an energy source for water treatment

d) Comparing existing available acreage of the treatment plant against computed
acreage for installation of distributed solar.

e) Performing cost analysis for solar PV and if it achieves grid parity.

5.2 Study Area

The selected DWTP was located in one of the fastest growing urban landscapes of the United
States. The city with a population of 2.08 million in 2015, more than doubled in the last 2 decades. It
is an arid region, with a mean yearly precipitation of 105.7 mm. The city is located in a valley with

the valley floor situated 487.7 m above sea level. It covers an area of 1554 km?.

161



The primary source of water supply was a lake reservoir, which accounted for about 90% of
water needs of the valley. Remaining water needs were met by groundwater wells, which accounted

for 10 % of water supply, and mainly used during summer season to fulfill peak demand.

Tremendous energy for pumping is required to move water from the lake to the valley, for a
lift of about 365.8m. The water is lifted through two of its intake stations to the two drinking water
treatment plants, of which one is selected for this study. Then the water is distributed to the valley,
for indoor and outdoor usage. The wastewater generated through the indoor usage is conveyed to the
one of the three wastewater treatment plants. After treatment, the water has an outfall in the lake,

which leads to the provision of “return flow credits” to the valley.

5.3 Data Sources

The data used in the current study was obtained from the selected DWTP managers. It
consisted of a raw water quality report (Table 5.1), process flow diagram (Figure 5.1) and
operational details of various treatment processes involved. The existing landholdings of the DWTP
were accessed using ArcGIS. For estimation of net reduction in carbon emissions, data sources and
parameters for carbon emissions in units of gCO.eq kWh* (Moomaw et al. 2011) and southwestern
state’s energy-source mix for electricity generation (USEIA, 2016d) are shown in Table 5.2. The
parameters for various components of the selected PV system consisting of modules, inverters, and
battery storage were chosen from the database provided by SAM, whereas the parameters for cost

analysis were obtained from recent published literature (Table 5.3).

162



Pre-ozonation

Coagulation Filtration
. I‘L NaDCl Clearweils/
- ”777 a3 e Distribution
f— — )'. | Fesdpump _— ) B —>
. Chlorination
Flocculation
v
Gravity
Sedimentation /""" g
Residual Treatment

Figure 5.1: Process flow diagram for the drinking water treatment plant.

Table 5.1: Water quality report obtained from the drinking water treatment facility

managers.

Parameter Units Average value USEPA *MCL/ **SMCL/

guidelines

Conductivity pS cmt 975 Not regulated
pH N/A 8.1 6.5-8.5
Water temperature (winter) °C 13 Not regulated
Water temperature (summer) °C 15 Not regulated
Turbidity NTU 0.51 0.3
Alkalinity mg L as HCO3 134 Not regulated
Total hardness mg L as HCO3 294 Not regulated
Noncarbonated hardness mg L as HCO3 161 Not regulated
Calcium mg L 73 Not regulated
Magnesium mg L 27 150
Potassium mg Lt 45 Not regulated
Sodium mg L 84.5 Not regulated
Bromide mg L 0.09 Not regulated
Chloride mg L 80 250
Nitrate mg L 0.45 10
Sulfate mg L 237 500
Arsenic pg Lt 0.003 10

*MCL: Maximum contaminant level
**SMCL: Secondary maximum contaminant level

163



Table 5.2: Carbon emissions (obtained from
Moomaw et al. 2011) and State’s electricity source
mix (obtained from USEIA, 2016d) for various

energy sources.

Energy Sources for Carbon Emissions State Electricity
Electricity Generation (gCO2q kKWhY) Source Mix
Coal 1001 23.51
Natural Gas 469 56.41
Petroleum 840 0.07
Nuclear 16 0
Hydropower 4 7.42
Bio-power 18 0.1
Geothermal 45 8.5
Wind 12 0.95
Solar 46 3.04

Table 5.3: Financial Parameters used for economical assessment using SAM.

Parameter Unit Values for PV System
1MW or greater

Direct Cost Module $ Watt? 0.87

Inverter $ Watt! 0.29

Battery Bank $ Watt? 160

Balance of equipment cost $ Watt? 0.29

Installation labor $ Watt? 0.13

Contingency % 4
Indirect capital Cost Permitting, environmental studies, grid interconnection $ Watt! 0.1

Engineering and developer overhead $ Watt? 0.57
O&M Cost Fixed annual cost $ /kW/year 15
Project Term Debt Debt Fraction % 100

Loan Term Year 25

Loan rate % year! 3
Analysis Parameters Analysis period Year 25

Inflation Rate % 2.5

Real Discount Rate % 8
Tax and Insurance Rates  Federal income tax rate % year? 28

State income tax rate % year? 0.0

Sales tax % 8.1

Insurance rate % of installed 0.25

Salvage value costs 20
Property Tax Property tax rate % year! 0.0 (state incentive)

164



5.4 Methodology

In this study, energy consumption for energy driving units of the DWTP was determined
first. Next, the determined energy consumption was used as load input for System Advisor Model
(SAM). The model was used for the design, land requirements and cost analysis of the PV system to
offset the energy requirements of the DWTP. Finally, corresponding net reduction in carbon
emissions was identified due to PV development. Detailed description of the methodology utilized is

as follows:

5.4.1 Process Energy Driving Units

The selected DWTP employed a direct filtration treatment train to treat 300 MGD of water.
The screens were not required since the lake water intake was about 30.5 m deep. The process flow
diagram of the DWTP utilized is shown in Figure 5.1. Raw water entered the DWTP and was
preozonated. Next, the water was flash mixed with the ferric chloride coagulant by employing jet
pumps and a deflector plate while passing through two 213.4 cm diameter conduits. Then the water
was filtered through 20 mono-media filters, chlorinated by utilizing sodium hypochlorite generated
on-site. Finally, the finished water was stored for distribution. Energy driving units for the various

unit processes involved are explained as follows:

5.4.1.1 Pre-ozonators

Ozonation is utilized for disinfection, typically as a pre-treatment or a post-treatment process.
Ozone (O3) gas, an unstable and reactive gas is used for destroying algae, viruses and other
microorganisms, thus making ozone a powerful disinfectant. Ozone is also effectively employed for
color and odor removal as well as some heavy metals.

165



For ozonation, feed gas can be either air or oxygen; oxygen-enriched air can also be used. Air
produces 1.5-2.5% by weight ozone, whereas oxygen produces 3-5% by weight ozone. Ozonation
design encompasses various units namely: (1) Feed gas preparation unit (2) Ozone generator (3)

Contact basin (4) Ozone mixing system (5) Off-gas destruct unit.

Feed gas needs to be prepared before it is used for ozone generation. That includes the
removal of dust, moisture or oil from the feed-gas whether it is oxygen or air. This reduces
maintenance activities and is necessary to prevent the reduction in efficiency or the life span of the
ozone generator. Moisture removal is most important which is accomplished by using a refrigerant
dryer, compressor and desiccant dryer. Air feed system maybe low, medium or high-pressure
systems. For oxygen fed systems, oxygen maybe generated on-site for large systems by using
vacuum pressure swing adsorption of oxygen from air or cryogenic production. For smaller systems,

oxygen can be acquired in form of a liquid or gas.

For ozone generation, the methods used are either using UV radiation or corona discharge.
For UV radiation method, light is passed through feed gas generating a photochemical reaction
producing ozone. This method typically used for small systems has low efficiency. For large
systems, corona discharge cell is used. Ozone is generated by application of a high-voltage current
across two electrodes, separated by 0.3-3.0 mm discharge gap through which feed gas flows. Ozone

generator may be either low frequency-high voltage or high-frequency-low voltage systems.

Ozone is dispersed into the water under pressure in contact basins. Ozone feed rate varies
between 1-5 mg It. Contact time depends on CT values, where residual concentration varies

between 0.3-0.9 mg I't. Ozone is mixed in the water using static mixer, porous plate diffusers or

166



venture-type nozzles. The exhaust gas from contact basin is destroyed in off-gas destruct unit.
Design and energy consumption of the unit was determined using the guidelines provided by

Rakness, (2005) and Stover et al. 1986.

5.4.1.2 Feed System for Coagulation

Application of coagulant destabilizes collides in water and assists in floc formation.
Coagulant aid application accelerates the floc formation process. The effectiveness of the operation
depends on thoroughly mixing the chemicals with raw water, which is achieved through static
mixers, mechanicals mixers or jet diffuser pumps. For the selected DWTP, flash mix system
provided means of mixing the coagulant and coagulant aid with disinfected raw water prior to

flocculation process.

Jet pumps were used to mix coagulant in two 213.4 cm conduits midway between ozone
contacts and flocculation basins to provide necessary reaction time for the chemicals at one location
for formation of flocs downstream. The coagulant utilized was ferric chloride. Sodium hypochlorite
was also applied. Equation used for determining the energy consumption for the jet pump is shown
in Table 5.4. Ferric chloride and sodium hypochlorite were applied via a pipe routed through the

center of nozzle, which discharged just in front of the deflector plate.

167



Table 5.4: Equations utilized to determine the energy consumption of energy
driving units of the drinking water treatment plant.

Energy Driving

s.no. ;
Unit/References

Equation

1. Pump/ E. = WM @UH)(&)
. P e
(Mays, 2005; WEF, 2009) Where,

Ep = Energy consumption of the pump (kWh day™?),
vy = specific weight (kN m),

Q = flow (m3 sec?),

H = total dynamic head (m), and

tr= motor run time (hours day)

e = wire-to-water efficiency

2. Flocculator /

_ ()t tr)y)
Crittenden et al. (2005)

Ey
Where,

Et = Energy Consumption of the flocculator (kwWh day),
f= motor efficiency,

G= root-mean-square velocity gradient (sec?),
p=dynamic viscosity (N-s m?)

ns = number of flocculation basins,

Qr =flow rate in each flocculation basin (m3 minutet),
ts =detention time per stage (minute)

tr= motor run time (hr day™)

3. Jet Pump/ E. = QW) (tr) Wjer)

Hendricks, (2006) V\’/here 2e

Ej = Energy consumption of the jet pump (kWh day),
Vet is the jet velocity emerging from the orifice (m s2),

4, Air blower / £, = WRMDE) (2)0-283 _

Qasim (1998) b= ""g414 Py

Where,

Ep= Energy Consumption of the mixer (kwh day),

w=air mass flow (kg s),

R=Universal gas constant (kJ k'* mole°K),

T=air temperature at inlet (°K),

P1= absolute pressure at entrance (Pascal),

P2 =absolute pressure at exit (Pascal),

g= efficiency,

8.41 is constant for air (kg k’* mole),

n=(k-1) k1=0.283 for air

168



5.4.1.3 Vertical Turbine Flocculators

Coagulation process is followed by the flocculation process, which involves slow mixing
achieved through vertical turbine flooculators or paddle wheels. Slow mixing assists in floc
formation. These flocs are later separated through the processes of filtration. The coagulation process
involves flash mixing to disperse the coagulant within the feed water, whereas flocculation process
involves slow mixing to enhance the contact between the coagulant and the feed water and for the
subsequent formation of flocs. Slow mixing is required for flocculation, for providing sufficient

contact between the coagulant and the particulates suspended within the water.

Vertical turbine flocculators design criteria provided by Crittenden et al., (2005) was used.
Velocity gradient between 10-80 s was used; maximum tip speed was between 2-3 m sec?, while